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FOREWORD

This illustrated parts manual is specially prepared for customers to facilitate the use of WP10 series Euro Il diesel engine in operation and
maintenance.lIt only includes the main models manufactured in the works at present,with regard to other models,the customers may refer to it.

The illustrations are grouped under the heading of each assembly and numbered individually.Part No.,Quantity,Model, DIN/outsidemade No.English
designation,Chinese designation and so on are written in the parts list.

With the development of technical and production,the versions of the diesel engine will increase, so the manual will be revised.Please attention to our

revised edition.
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%S R W

W PI10| « XXX D HP10| X | XXXX

L ARSI (D)) Hfd ] L T Order No
Version no(horse power) M &% S Application
o« QtE %4 Q—Truck
Dot Kftk%%  K-Bus
o NfUERE LHPESG4 N—Cement mixer
S HES10L
Total displcement P AIARS Product code

- P HS Product order code

Weichai Power

1. LRI SFRAILAE A -

WP10.375. WP10.336. WP10.290., WP10.270. WP10.240
2. DIN  Po{fbri
3. No5  Hik/RAlbRifE

SYMBOL AND NDICATION

1. 5 Models are included in this illustrated pans manual as follows:
WP10.375, WP10.336. WP10.290, WP10.270. WP10.240

2. DIN:German Industrial Standards.

3. NO5:Factory standards of Steyr works.




D DR I 5 IR =)

WP10 ]]I %ﬁu%?mmg’ﬁ:ﬂﬂ‘ WP10 SERIES EURO [l DIESEL ENGINE PARTS CATALOGUE

http://blog. sina. com. cn/kinnil43

WEICHAI
H K
CONTENTS

Ljhﬁﬂzk(—) CRANIK G ASE, + e e vt et teettettettettetttttttittttttttttnnnensaessessesseseeasseseeeseseeeeeeeeeeeeeeeettettettettettetteettetteeteeteeeeeessenss 1

%‘ﬂﬁg(:) CRANTK G ASE ## v e e eeemnnte ettt ettt ettt ettt ettt ettt tattteeteaatte st staaattesesttatteeesssiuuneeestotianeeeeiosnns 4

/—:Lﬁlﬁg(z) CRANIK G ASE, -+ ¢ v+t eettetsetsetsetttsstttetttttetsstsnsnnsnssessssssssssssesssssssssessessesesssseettettettettettettetteeteeteeetestseassessenss 7

/{ﬂﬁg(m) CRANTK G ASE ¢ ¢ ¢ et eemnnteetssnmuttetttuuttettseuutttesteatttetteeiuateteteeuutteetsetnuutestssiuutessesssuutteesssiutetessotineeeesoonas 9

Hﬂg&h%% CRANK SHAFT FLY WHIEEL et eeeeenneeeeeeetuuuutttetttuuutettetuuutetttetuuuteeeetetuuttettettuiiieeteetiitieteetiiiiieeeeens 11
FEFFFIS 2E CONNECTIING ROD PISTION t vt eeeseeeesssssssssesntnnnnnnnunuuusuusuusussuessueeseeeeueestesteaiiieeens 13
%ﬂ%ﬁx}ﬁ CYUNDER HIEAD e eeeeeeeesessaneuntuttettettettetttetttttttttstsstsstssssssstostottostsssssssssssssssssssssssssssssssssossossssssssssssssssss 15
B ML VALVE DISTRIBUTING M CH ANTSIM # ¢ ¢ ¢ e e eeeeeeeeettanuumtettttmuuiteeteenuuittteeeemuniteteteettuiitttttanmtiiteettnniiiieeeeennns 18
7}(72}%%[]};([‘% WATER PUMP VENTIILATOR v e e eeereeeeeenneeeeettuuuatettetttuteeteetnuiteteettnniteeeettannieettetttsnieeteeasnnitetteetnsiiiees 21
IKEE R WATER PUMDP Creveeveeeeeeeessssnnnnnnnnuuununnuuuuuueuuuuusuuseeeeeeeeeeeeeteeteeteeteeteettttteetteettttetetstssetsessesiesisssssssssssss 23
oA MK, RIOLLL, Cveveveeennnnnnnnnnnnnnnnnnntttteeete ettt ettt ettt ettt et ettt e teeeeeeteeetestessossossessesssssssssssssssnsnns 25
*ﬂ{ﬂﬂﬁ%ﬂﬂ{ﬂﬂdﬁ%ﬁ(—) OIL PUMP OIL FIITER DISASSEMBILEDD e eeeeeeeeeseettuumtttetttuuumttttttttuuiieteetttuiiitttettiiiieteetiiiiiteeeiiiiiiees 27
*A/Hﬂﬁ%ﬂm{ﬁﬂ/)ﬁ/%%%(:) OIL PUMP OIL FIITER DISASSEMBILED - v e eeeeeeeeeeeetuuuitettttttuuuiittttettuuiiiettetttuiitettetttiiiiieteetnmiiiiteteeiiiiiiees 30
ﬁ%(ﬂﬂ EX (—) FUEL INJECTION SY STEM e et et teeesesennttnnttntttuttutatttttttetttttettetttttettettenttettettetoatttatteitieitioieeiteeiomes 32
ySin i E (=) FUEL INJECTION SYSTIM e+« e e ceeeeeesntnttutnttttutntttutttttit ittt ettt ettt 39
HE AL GENERATIORS STARTIER -+« e+ e eeeeeneentsnetttmuteantenettenntentteetteanteanteeetteantaantsaneateenteaneaanerneeanteaeenes 41
iﬁﬁF/—:h%(—) ATR INTAKE EXHAUST MANIFOTLID e eeeeeeeeeeennneeeeetuuuimttttttuuuieeeeteeuuuitetteettuuttettettnuiiiettettniiiiiettetiiiieeeeees 43
ﬁﬁk%%(i) ATR INTAKE EXHAUST MANIF QLD e eeeeereeeeennnneeeeeeuuuiiittteetuuuiiteteeauuiietteettnniiettetttuiiieteettniiiteteennniiieeeeens 46
BART 23S FRGEHL ATR COMPIUSSR ¢ ¢++ o eessetsanseausttsetnuusttsetsusettottsaasstsetssiasstssitsieesttstossensstssissessttsitsetssttsotsoassttsotssausttson 49
WIETE O, PAIN v e veennnnnnnnnanttetttttttt ettt ettt tttttttetteeteeteeteeesetoettestesessssssssssssssssssssssssssssssssssessessessssssssssssnns 51




DRRBE R T ST I =l i

WP10 ]]I %ﬁu%imm%‘#ﬂﬂ WP10 SERIES EURO [l DIESEL ENGINE PARTS CATALOGUE

http://blog. sina. com. cn/kinnil43

S &K (—) CRANKCASE

WEICHAI

o

4

10

12
13

24

26

[
=1

16

21
20 20
23




YR UE I T 5T PR 2 w4 ) http://blog. sina. com. cn/kinnil43
S |
wg“ WPl() ]]I g\ﬁu%‘{ﬂimiﬁiﬂﬂ WP10 SERIES EURO Il DIESEL ENGINE PARTS CATALOGUE
S ELfR (—) CRANKCASE
R MW B LR (R LA 65 o 4 i 530 4 5
Pos Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375|336 290|270 240
1 | 612600011729 111 1]1 AT Crankcase
2 | 90003982121 414 |4 4|4 45/12 N05564 IBIZ S Corehole plug
3 | 90003989480 2021222 17/8 DIN05564 Wil 3E Corehole plug
4 | 90003989204 L1111 28/12 DIN05564 Wiy 3E Corehole plug
5 | 61560010029 61 6|6|6]|6 E RS Bush
612600010990 1111 1 RE RS Bush
6 | 81500010046 7071717717 FEHNEL(H Shell pin
7 | 81500010125 2021222 1E3E (5 Stop washer
8 | 61500010366 1111 1 ihAhAs Crank case
9 | 90003901604A 303,333 12m6 x 26 DIN7 [ A Dowel pin
10 | 61500010344 6166 6|6 e Liner
11 | 90003909626 6| 6|6|6 6 6 x 12 DIN1481 SR B Dowel pin
12 | 614010279 1 1 1 1 1 Gk Elbow connector
13 | 90003989210 666 6|6 75/14 DIN05564 Wil %€ Corehole plug
14 | 90003901604 6166 6|6 12m6 x 20 DIN7 [ Dowel pin
15 | 61460070011 11111 FihiA 1R %E Plug
16 | 61500010100 L1111 JERLIES] Gasket
17 | 90003989288 L1111 65/14 N05564 Wil 7€ Corehole plug
18 | 90003989289 L1111 40/12 N05564 Wi € Corehole plug
19 | 90003989215 3313133 45/12 N05564 WilL %€ Corehole plug
20 | 612600070097 1111 1 i o= Pipe
21 | 188250083 22122222222 H Sl ] Washer
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S HL{A(—) CRANKCASE
Jloaly Gidll b5 I N he

K B 2 L (RO 114 b e S 4 B 93 B
Pos. Teile.Number 37513361290 270 | 240 DIN/Fremdfabr.Nr. Denomination Designation

22 | 90003862428 212102212222 M8 x 25 DIN912 [k 7S A IRET Screw

23 | 614010217 | N B S | F R Bolt

24 | 81400010032 2 2222 % T Seal ring

25 | 90003962050 11111 M30 x 1.5 DIN90S NS I8 2 Plug

26 | 90003802493 2 02121212 M8 x 110 DIN933 VaYib.y: i Bolt

27 | 614010114 1313131313 TR A Bolt

28 | 61500010185 7171777 S ET EMEAS Bolt
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SEL{R(Z) CRANKCASE
FEOHA B L (RO B A b7 S 4 Ry 93 4 B
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375|336 290 | 270 | 240

1 | 90003800571 2 212212 M10 x 80 DIN933 AViibS s Hexagon bolt

2 | 90003802523 2 21222 M10 x 25 DIN933 Vb Yis Hexagon bolt

3 | 90003901604 2 121222 M10 x 20 DINOO7 [ A3 Pin

4 | 90003813429 51515515 M8 x 22 DINO07 [ A3 Pin

5 | 90003932023 51515515 B8 DIN137 BOP I 2] Spring washer

6 | 90003871252 5155515 M8 DIN934 VRIS SR I8 R Hexagon nut(1)

7 | 90003802511 L1111 M10 x 18 DIN933 aviBS i Hexagon bolt

8 | 90003802424 20212212 M8 x 25 DIN933 VAVi P s Hexagon bolt

9 | 90003813527 2021222 M10 x 28 DIN939 Rk HEAE Stud

10 | 90003932025 2122212 A10 DIN137 BOY TR Spring washer

11 | 90003871305 2022|212 M10 DIN934 VRIS A S8R Hexagon nut(1)

12 | 90003802523 L1111 M10 x 25 DIN933 AYiibS Yis Hexagon bolt

13 | 90003932025 L1111 A10 DIN137 I S H Spring washer

14 | 612600011777 1 1 1 1 1 Vit T End cover

15 | 90003120602 1|11 1)1 Gy Seal ring

16 | 612600011776 L1111 IEM e Timing gear case

17 | 90003962051 L1111 CM30 x 1.5 DIN7604 | 7Nf1kIZ5E Hexagon screw plug

18 | 90003098086 111171 A30 x 36 Cu DIN7603 | #E1#[E Seal ring

19 | 90003832524 11111 M10 x 20 DIN921 7S A BT SR ET Hexagon bolt

20 | 90003932025 L1111 A10 DIN137 B R Spring washer

21 | 614010083B L1111 HLIMA E0 48 55 Cover

22 | 614010084B L1111 DRl RS SIERSEr Yo Joint
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WEICHAI
SEL{R(Z) CRANKCASE
FE OH B RUWHLA (180 B 1 3 4 55 # B
Pos. Teile.Number 37513361290 270”; 40 T DIN/Fremdfabr.Nr. Denomination Designation
23 | 90003962020 L1111 Al4 x 1.5 DIN7604 Ay iLE Bolt
24 | 90003098014 L1111 Al14 x 18 DIN7603 R Seal ring
25 | 90003800467 5/5/5]15]5 M10 x 20 DINOO7 ANk IR Hexagon bolt
90003800465 1|11 ]1 1 M8 x 75 DIN931 AViibS . yid Hexagon bolt
26 | 90003932023 616 6|66 B8 DIN137 BT S 2 Spring washer
27 | 90003802424 17 17 | 17|17 | 17 M8 x 25 DIN933 AViiPS s Hexagon bolt
28 | 90003932023 17 17 |17 |17 | 17 B8 DIN137 PO 2 ] Spring washer
29 | 612600011550 11111 e Nameplate
30 | 90003962621 66| 6|66 A8 DIN7623 AN Bolt
31 | 612600010659 6| 6|66 6 s 2H 14 Spraying nozzle
32 | 90003098015 66 6|66 A14 x 20 DIN7603 R Seal ring
33 | 90003909603 66|66 |6 3 x 8 DIN1481 SV [ A 5 Pin
34 | 612600011088 11111 ki Flywheel
35 | 612630030066 L1111 ML Cover
36 | 90003802511 2 212122 M10 x 18 DIN933 aViPS i Hexagon bolt
37 | 90003813527 3,313 |3]3 M10 x 28 DIN939 XK B AE Stud
38 | 90003888452 3133 13/]3 VM10 DIN98O YAk e 35t Hexagon nut(2)
39 | 90003813537 12012121212 M10 x 35 DIN939 XK A Stud
40 | 90003931122 12 12121212 B10 DIN127 S Spring washer
41 | 90003871305 121212 12] 12 M10 DIN934 1RISff KRB Hexagon nut(1)
42 | 61500010101 6| 66|66 R Yy Bolt
61500010062 7070777 L it yEs Bolt
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WEICHAI
S E A (=) CRANKCASE
= ARWALE () L Hs 47 e X 4 B 93 4 R
Pos. Teile.Number 375! 336 290 270Yp2 40 = DIN/Fremdfabr.Nr. Denomination Designation
1 | 612600010489 11,111 Ty 55 SOk Cover
2 | 612600010522 1 1] 1] 1]1 Jim A g Nozzle
3 | 90003888451 1 1] 1] 1] 1 VM8 D00980 2RI G JE N AR BT IEEE | Nat
4 | 90003989306 202222 38154N5074 AR R Clamp
5 | 61500010079 11,111 LT AE I AR ER Hose
6 | 612600010639 1 1] 1] 1] 1 PEESN Strut block
7 | 612600010647 11111 L2390 Clip
8 | 612600010638 11 1] 11 PRI i Clamp
9 | 90003802411 11111 VPN Yis Bolt
10 | 612600010532 1| 1] 1] 1|1 LN 0il dipstick
11 | 61800010331 11,111 RS A Jauge
12 | 612600010705 11,111 BLIH RS T A Jauge
13 | 612600010447 111 1]1 I Clip
14 | 612600010446 1 1] 1] 1] 1 BIRE NS Connector pipe
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SEL{R(PU) CRANKCASE
I LR (RO L i 3 R 334 T
Pos Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375|336 290 |270 | 240
1 | 612G00040038 11111 A e R AR ISR Hose
2 | 90003989336 11|11 1 22/16 N05074 g R Clamp
3 | 90003802321 L1111 M6 x 16 DIN933 AViPS i Bolt
4 | 90003931082 4 4 |4 4 4 B6 DIN127 R Spring washer
5 | 90003936101 L1111 A6.4 DIN9021 KA JE] Washer
6 | 612600011422 11 111 Mt 0il separator
7 | 90003989336 202 1222 22/16 N05074 g R Clamp
8 | 90003862427 202 1222 M8 x 20 DIN912 ATk 7S FIRET Screw
9 | 90003932023 8 8 | 8|8 |8 B8 DIN137 WY LR Spring washer
10 | 609E110049 L1111 [#] 7 A Plate
11 | 612600011106 L1111 TCEAF Y )2 s Hose
12 | 90003069303 11111 30x 53 x 1 D71511 795 Shim




DF BT R T ST RO m) el

WP10 ]]I %ﬁu%?mmg1¢ﬂﬂ WP10 SERIES EURO [l DIESEL ENGINE PARTS CATALOGUE

http://blog. sina. com. cn/kinni143

Bizh k% CRANK SHAFT FLYWHEEL

WEICHAI

o2

9

10

19

11



DrRBE R T ST I =l 5o

WP10 [E T &7 4ehipLE

WEICHAI /it':ﬂﬂ WP10 SERIES EURO Il DIESEL ENGINE PARTS CATALOGUE

http://blog. sina. com. cn/kinni143

mhih k% CRANK SHAFT FLYWHEEL
R E B L HL i 4 3 4 R 5 34 T
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375|336 1290 |270 | 240
1 | 90003802558 8|8 | 8|8 |8 M10 x 70 DIN933 VPN s Bolt
2 | 81500060228 20211222 =R Belt
3 | 61800021001 L1111 i Belt pulley
4 | 61560020010 L1111 280 IR Vibration damper
5 | 90003960569 L1 111 A8 x 7 x 28 DIN6885 | Hrif- -4 Key
6 | 90003961504 6 16 | 6|66 10/28 x 10 DIN0OO7 [ A Cylinderical pin
612600020311 6 |6 | 6|66 W% Plug
1o | 7 | 90003901418 11|11 |1 8m6 x 18 DINOO7 [ A3 Pin
8 | 612600020333 L1111 % Flange
9 614020038 1 1 1 1 1 b 55 Crank shaft wheel
10 | 612600020373 11111 HikHESY0 CrankshaftC
61560020024 11|11 |1 ] Crankshaft
11 | 612600020208 L1 1)1 1 A Ring gear
12 | 612600020354 11|11 |1 kA Flywheel
13 | 90003813571 2 02222 M10 x 90 DIN939 XLk WEAE Stud
14 | 90003932024 1212121212 B10 DIN137 BT s Spring washer
15 | 90003871305 202 12|22 M10 DIN934 1 BUZS AR Nut
16 | 90003311416 11 1 630 52RS DIN625 ] CoER 7 Ball bearing
17 | 90003934310 1|1 1 62 x 2 DIN472 FLHIBPE P Snap ring
18 | 61500020046 919 19199 M14 x 60 DIN961 VaYib.y i Bolt
19 | 90003800579 10 /10 | 10 | 10 | 10 M10 x 85 DIN931 7N S AL Bolt
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WEICHAI
ZEAFFADEZE CONNECTING ROD PISTON
e OE % L (RO B 46 17 3 4 i 94 R
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375336 1290 |270 | 240
1 | 612600030035 616 |6 6|6 I IR Double ladderring
2 | 612600030036 616 |6 6|6 FH i HE T ER Conical ring
3 | 612600030037 616 6|66 BB e £ i B Spiral spring oil ring
4 | 612600030034 616 6|66 15 9E Piston
5 | 61560030013 6|6 | 666 1% FE Piston pin
6 | 81560030012 1212 121212 5 ZERH P Ring
7 | 61500030009 66 6|66 R R Connecting rod
14 | 7711 61500030077 616 6 66 EMARTE Connecting bush
7-2| 61500030008 6 | 6 6 | 6 6 A Connector body
7-3| 61500030022 6 |6 6 | 6 6 AT Connector cover
7-4| 81500030023 1212 |12 12| 12 BRI Connector bolt
8 | 612600030020 6|6 | 666 A ETR Shell pin
9 | 61560030033 616 |6 6|6 R R Shell pin
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SEEEA  CYLINDER HEAD

S (FEC

J¥5 K = Typ Stk. F A b A S0 44 FR YE 44 PR
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375|336 |290 |270 | 240

1 | 61200040034 707 17177 SR LE Nut

2 | 61200040023 515 5|55 Je B Cljp

3 | 90003800466 12 112 12 12 | 12 M8 x 60 DIN931 AViPS i Bolt

4 | 90003932023 12012 121212 B8 DIN137 WOV LR Spring washer

5 | 612600040149 6 6 16|66 AL EE Cover

6 | 614040021 6 16 6|66 AL 7 A R Joint

7 | 90003989277 6|6 | 6|6 12/8 N05564 WilLIE R Cover plug

8 | 90003989721 616 6|66 22/8 N05564 WL 3 Cover plug

9 | 90003989294 24 |24 |24 |24 | 24 30/8 N05564 WL FER Cover plug

10 | 612600040299 616 6|66 ST Cover

11 | 61500040049 6|6 | 6|66 AT 5 T AR Joint

12 | 61560040057 6 6 6|6 |6 A Intake valve seat

13 | 81560040037 6 | 6 6 | 6 6 HES R Exllaust valve seat

14 | 61200040027 202 2212 Je Bk Clip

15 | 90003989725 6 6 6|6 |6 25/8 N05564 WL FER Cover plug

16 | 612600040114 12012 121212 AR AR EES Scraper

17 | 612600040235 6 16 16|66 URIECEIES Nozzle holder

18 | 612600040113 1212 |12 |12 | 12 ST Valve guide

19 | 61500040014 6 16 6|66 HEAU T30 T e Spring base

20 | 61500040023 20 |20 |20 | 20 | 20 ARG R Bolt

21 | 612600040241 11111 KA Pipe

22 | 61500060045 11|11 |1 Bk Connecting piece
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WEICHAI
SR ESA CYLINDER HEAD
2o L-FQ K N N T
K B 2 L (RO 114 b e S 4 B 93 4 R
Pos. Teile.Number 37513361290 | 270 | 240 DIN/Fremdfabr.Nr. Denomination Designation
23 | 90013550006 6 66|66 VaY:: PN VS Bolt
90013550007 6 1 66 66 AV BN 1i Bolt
24 | 612600040253 414|444 ST e Bolt
25 | 612600040238 21212212 it Clip

17
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WEICHAI

B =414 VALVE DISTRIBUTING MECHANISM

FEOH B L (RO Lt o S 4 B 9 3 44 Fi
Pos. Teile.Number 37513361290 | 2701 240 DIN/Fremdfabr.Nr. Denomination Designation
1 | 90003871252 2 021212 2 1 BU7S AR RS Nut
2 | 90003932023 3131333 WIE s Spring washer
3 | 61560050046A L1111 E i Cover plate
4 | 90003813414 2021222 Bk R AE Stud
5 | 90003120602 L1111 gl Seal ring
6 | 61560050045 L1111 Hh Snap plale
7 | 90003862419 L1111 (B AT: 3k PN 7S A A Bolt
8 | 61560050059 4 | 4|44 4 aViiPS: Yis Bolt
9 | 6156000058 1|11 11 il Shaft
10 | 61560050053 1|11 11 S I g 69595 Intermed gear
11 | 61560050044 1|11 11 F ] 145 46 A Intermed wheel
12 | 612600050073 6|6 |6|6]|6 A Intake valve
13 | 90003802443 4144 44 M8 x 20 DIN933-10.9Zn 75 £k 1244 Bolt
14 | 90003901409 L1111 8m6 x 12 DIN7 [ A 7 Pin
15 | 614050053 11111 M I A Camshaft gear
16 | 61500050096 1|11 11 R Camshaft
17 | 614050017 6 66 66 HEUT SR T e Spring base
18 | 61500050001 12 12 121212 RURIAE S Inner valve spring
19 | 61500050002 12 12 12 12| 12 SI1ohRsE Outer Valve spring
20 | 61500050109 12121212 12 SR e Spring plate
21 | 61500050025 24 |24 |24 | 24 | 24 18 Valve cone
22 | 614050048 616|666 AR Rocker arm

18
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e SA444 VALVE DISTRIBUTING MECHANISM

Sl (0

F5 K Typ o Sik, 1L Hs i X 4 85 4 B
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375336 |290 |270 | 240

23 | 2130050065 18 |18 |18 | 18 | 18 SRR R Nut

24 | 614050010 6 16 |6/|6]6 AT IE] R AR A T Screw
612600050043 6|6 |66 6 AR B HE R E T Screw

25 | 81500050070 12 12 |12 112 | 12 STHERF B Push rod

26 | 61500050032 121212 1212 ATHERE Push rod

27 | 90011350067 12112 |12 1212 M12 x 100 DIN933-10.9Zn| 7~ £k 184 Bolt

28 | 612600050027 6|6 |66 6 AT AR S Rockorarm support assembly

29 | 61500050105 12 12 |12 112 | 12 ST Air valve cap

30 | 612600050026 6 | 6 6 | 6|6 HES 9 Rocker arm assembly

31 | 61560050041 6|6 |66 6 HEA) Exhaust valve

32 | 614050133 1|1 111 P E R A Stop shim

33 | 90003802399 202 12212 M8 x 16 DIN933-88Zn | 7~k ig#e: Bolt

34 | 612600050028 6 6 |6/|6]6 SRS Lever

35 | 612600050095 1|1 1)1 |1 EVB#EHAE Sk 0il pipe

36 | 612600050088 515 5515 RS SO 0il pipe

37 | 612600050039 1|1 111 PN S Bolt

38 | 612600050040 515 51515 Uy EE S S Bolt

39 | 612600050041 11111 LTSS Bolt

40 | 612600050038 6|6 |66 6 IR SR Screw
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WEICHAI
KESEXE WATER PUMP VENTILATOR
R MW B LR (R LA 65 o 4 i 530 4 5
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375 (336 1290 |270 | 240
1 | 612600060446 1)1 111 RNt WS Visw hub
2 | 61500060150 1|1 ]1]1 1 i Shaft
3 | 61800061002 L1 111 B Blet pulley
4 | 612600060804 11111 AU FESE Bracket
5 | 612600060569 1|1 1)1 1 TRIE L Water pump ass’ y
6 | 612600060769 11111 RIS Tube
7 | 614060135 11 111 1 BRI IS Thermostate ass’ y
- 8 | 90011400001 11111 Ay, kit v o Bolt
9 | 61560060069 11111 (S ¢it9583% Roll C
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612600060569 KR &M WATER PUMP C

WEICHAI
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WEICHAI
612600060569 7KZR&2A WATER PUMP C
e OE % L (RO B 46 17 3 4 i 9 4 R
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375|336 |290 |270 | 240
1 | 61800061004 1|1 111 B Belt pulley
2 | 61800061005 11 111 B Shaft
3 612600060571 1 1 1 1 1 IKFE Pump cover
4 | 612600060578 1|1 |11 1 C207K B Bk Water seal ass’ y
5 | 61500060030 1|1 |1 11 B4 el Ring
6 | 90016040002 L1111 NJ306EGB / 283 [ VR At Bearing
7 | 61800061008 11111 SORE Bush
o4 | 8 | 90016020017 L1111 6206RSGB / T276 TRIGER 7R Bearing
9 61800061001 1 1 1 1 1 IKZE M4 Bottom roller
10 | 61800061003 11 111 IR AR Pump body
11 | 61000060100 L1 1)1 |1 B Butter injector base
12 | 270006125 11 1|1 1 T AR AL Butter injector
13 | 612600060538 2 (212|212 FOEIRET Screw
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61560060069 3k'X#p =

ROLL C

WEICHAI
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WEICHAI
61560060069 skZE# A ROLL C
R MW B LR (R LA 65 o 4 i 530 4 5
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375|336 |290 |270 | 240
1 | 61560060072 11111 = Cover
612600060723 L1 1)1 |1 T Cover

2 | 61560060074 20212122 B4 el Ring

3 | 90003310067 20212122 ] O ER A 7 Bearing

4 | 6150060070 1|1 111 gk B 5 Tension pulley

5 | 61560060073 1|1 |11 1 (TES Spacer

6 | 61560060071 11111 T O Pin
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WEICHAI
HBmZE AN HESe8(—) OIL PUMP OIL FILTER DISASSEMBLED
FEOH B LR (RO HL A 7 o 3 4 5304 7
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375336 1290 1270 | 240
1 | 90003802578 L)1 111 MI0 x 95 DIN933 AV PN Vs Bolt
2 | 90003931122 2 122212 BIO DINI27 S Spring washer
3 | 90003311410 202222 6303 DIN625C3 [ERISE PR Bearing
4 | 90003934732 1|1 111 47 x 1.75 DIN984 A L R Snap ring
5 | 6140749 1|1 111 rh ] g Ring
6 | 614070061 1|1 111 HLIHZE Hha] 4 5 Gear
7 | 614070155 L1111 Bayic Seal ring
b | 8 | 6140756 11 111 e ] A R Gear shaft
9 | 90003800551 1|1 1)1 1 M10 x 55 DIN931 aV;iPS Yia Bolt
10 | AZI500070021A L1111 TE 148 48mm SN BEAILIM AR 0il pump
10-1 61500070029 L1111 IR IR Front cover
10-2 AZ1500070019A | 1 |1 |1 |1 |1 INERS ISR 58 Gear assy
10-3  AZ1500070015A | 1 |1 |1 |1 | 1 GIRUERRLS Housing
10-4/ 90003901420 4 14 444 8m6 x 20 DIN7 (5] A Pin
10-5 61500070024 1111 |1 GINGESY Rear cover
10-6 11 /1)1 |1 0218 B1070 7S A B S 8T Screw
10-7 614070060 1|1 111 MLIMZRE DR Bl 14 58 Gear
10-8 90003802569 1|1 111 Q150 B1085 NSk 8 Bolt
10-9 AZ1500070020A | 1 |1 |1 |1 | 1 HLIHZE R 58 SO Gear
10-10 90012210003 1|1 [1]1 1 MIO DIN934 1 B AR L) Nut
10-11 90003800458 4 |4 | 4|4 4 4M8 x 70 DIN93 1 AViiPS Yis Bolt
10-12 90003800441 L1111 MS x 45 DIN93 1 VaYiib. Y i Bolt
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WEICHAI
LB R AR S 28 ( OIL PUMP OIL FILTER DISASSEMBLED
FE B 2 LR (RO 114 b S 4 B 93 B
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375|336 1290 | 270 | 240
11 | 614070055 111 ][1]1 MM R Shim
12 | 614070078 111 ]1]1 ] Shim
13 | 90003930271 212121212 040110 A Washer
14 | 90003802523 20212122 M10 x 25 DIN933 aViib S Yid Bolt
15 | 61800070051 L1 1)1 1 LEUEAS B Filter
16 | 90003802527 L1111 M10 x 30 DIN933 Vav;:ES - YEs Bolt
17 | 61500070099 L1111 FILTH 2 B 1) i Release valve C
17-1] 61500070098 1|11 11 PR 4 Valve body
17-2| AZ9003930011 1|11 ]1 1 043019 FLH PR P Snap ring
17-3] 614070130 1|11 ]1]1 PR 116 Valve
17-4 614070131 L1111 oL Spring
17-5 681270027 L1111 o Shim
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WEICHAI

UM ZR AL RS 2

(=)

OIL PUMP OIL FILTER DISASSEMBLED

L LR (RO L1 47 o h X 4 B % 4
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375336 290 | 270 | 240

1 | 61500010334 L1 1|1 ]1 IR SIEORNSY: 0il radiator

2 | 81400010032 20212212 W} Seal ring

3 | 612600070160 | S N S R | CM30 x 1.5DIN7604-5.87n | 75 ffi Sk 12 5€ Plug

4 | 612600010735 11111 A Washer

5 | 614070068 11111 e o LS Relief valve spring

6 | 614070069 1 1 1 1 1 L4 [E] Relief valve

7 90003932023 4 | 4 4 4 4 B8 DIN 137Zn I v 0 Spring washer

8 | 90003802419 4 144 4|4 0218B0816 7S A [ S AT Screw

9 | 61000070005 20212212 Jie e AL T8 s B Filter

10 | 61500070051 11111 UEVE A AR 4 1 Filter head

11 | 90003932023 4 4 |4 4|4 B8 DIN 137Zn BT s Spring washer

12 | 90003862482 21212212 M8 x 90 DIN912-8.8Zn | PN/~ R4 SL 84T Screw

13 | 90003862443 20212212 M8 x 40 DIN912-8.8Zn | PN/~ ff [BIAT L 84T Scerw

14 | AZ1500070097 11111 ES(HEENAN RSN Control valve
14-1 AZ1500070096 111 1]1 i) A Valve body
14-2/ 407070032 111 |1]1 i3] Valve
14-3/ 407070034 11 |1 1]1 T T R ] Spring support
14-4{ 4139070059 11111 T 7 R R Spring
14-5  AZ90003930012 1|11 ]1 1 FLAH S P Snap ring
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M ZE(—) FUEL INJECTION SYSTEM
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HHZE(—) FUEL INJECTION SYSTEM

WEICHAI
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M ZE(—) FUEL INJECTION SYSTEM
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M ZE(—) FUEL INJECTION SYSTEM
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FOMAR(—)

FUEL INJECTION SYSTEM

WEICHAI

FE W % LR (RO 11K 1 of X 4 B 95 4 Ry
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375|336 1290 | 270 | 240
1 | 612600080616 L1111 ENR=gsyi 0il line
2 | 90003962603 6 16| 6|66 DIN76236S YN Y Bolt
3 | 612600080201 12 1212 12|12 BT Seal washer
4 | 612600080652 L1111 [l Oil line
5 | 612600080653 L1111 [y Oil line
6 | 61260008065 1111 ARk Pipe connector
7 | 612639000049 11111 DIN7643 YN Y Bolt
8 | 612639000048 21212212 A16 x 22 DIN7603 B E Seal washer
9 | 612639000017 L1111 DIN7643 YN Y Bolt
10 | 612639000018 2022|212 A14 x 20 DIN7603 B E Seal washer
11 | 612639000049 7171777 DIN7643 25O R Bolt
12 | 612639000048 14|14 | 14 | 14 | 14 A16 x 22 DIN7603 B JE Seal washer
13 | 612600080621 L1111 PRI BN Fuel oil pipe
14 | 612600080622 L1111 BRI B Fuel oil pipe
15 | 612600080623 11111 RN AL Fuel oil pipe
16 | 612600080624 L1111 BRI BN Fuel oil pipe
17 | 612639000090 2 212 2|2 M10 x 60 DIN 6921 AP YEs Hexagon bolt
18 | 90003802532 2 21222 M10 x 35 DIN933 VLB i Hexagon bolt
19 | 90003802523 707 7717 M10 x 25 GB5783 VAV BS Yen Hexagon bolt
20 | 90003802523 L1 1)1 1 M10 x 25 GB5783 aY;:iPS YEa Hexagon bolt
21 | 90003802532 2122212 M10 x 35 DIN933 AV;iPS - YeEs Hexagon bolt
22 | 612639000090 21212212 M10 x 60 DIN 6921 AViiPN U yEn Hexagon bolt
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WEICHAI
M & (—) FUEL INJECTION SYSTEM
R MW B LR (R LA 65 o 4 i 530 4 5
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375 1336 (290|270 | 240

23 | 612600080671 11111 FEDE [ 2 AR Bracket

24 | 612600070185 L1111 T A L 0il line

25 | 612630030055 202 12122 M10X19 DIN7643 Z5 R FE Bolt

26 | 612639000050 4 4 | 4|44 M6X50 DIN6921 AV iIPS - Yis Hexagon bolt

27 | 612630080110 11111 F 45 B e ECU

28 | 612630080012 11111 ikt Pre_filter

29 | 612630080011 1|1 1|11 e Main_filter

38
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B ZE(Z) FUEL INJECTION SYSTEM
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WEICHAI
M ZE(Z) FUEL INJECTION SYSTEM
FEOH B LR (RO HL A 7 o 3 4 5304 7
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375/336 1290 1270 | 240
1 | 612600080633 L1111 S 6T = M Injection pipe
2 | 612600080634 1|1 111 S eI Injection pipe
3 | 612600080635 11 |1 ]1]1 S AL e IS Injection pipe
4 | 612600080636 1|1 |11 1 CERT AR IRES Injection pipe
5 | 612600080637 L1111 5 20T 1 IS Injection pipe
6 | 612600080638 11 111 S 1L = R Injection pipe
7 | 612600080639 L1111 1 R A Pressure pipe
8 | 612600080640 L1 1)1 ]1 i R Pressure pipe
9 | 612600080672 51551515 FEREE R Pipe—Clip-Guido-Sc
10 | 612600080658 202121212 mREE R Pipe-Clip-Guido-Sc
11 | 90003802321 212 222 M6X16DIN933-8.8-Zn | 7~f k18 Hexagon bolt
12 | 90013550006 6|6 | 666 NS A BT S WA Screw
13 | 90013550007 6|6 | 666 7S A A S 1A Screw
14 | 612600080615 6 | 6 6 | 6 |6 T A R Pressure bracket
15 | 612600080613 6 | 6 6 | 6|6 WS s R 2 Pressure bracket
16 | 612600080618 6|6 M5 TF 7 A Nozzle holder
612600080611 6|6 |6 M IH 7 A Nozzle holder
17 | 612630080038 1|1 111 A Common rail
18 | 612600080674 1 1 1 1 1 JLE A Fuel pump
19 | 612600080486 11 111 M5y A e 22 Flange
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Bil3xZ GENERATOR STARTER
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WEICHAI
Bl E GENERATOR STARTER
FEOH B LR (RO HL A 7 o 3 4 5304 7
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375 (336 290 |270 | 240
1 | 614090067 11|11 1 TKIRFAL AT (HFHEZE ) | Temperature transmitter (warning)
2 | 90003098044 1|1 1|11 Al4 x 18 DIN7603 B Seal washer
3 | 90003802557 11 1 ]1]1 M8 x 70 D00931.8.8 7SSk IR Bolt
4 | 90003932030 L1111 A10 DIN137 FIE S ] Spring washer
5 | 612600090401 1|1 |1 |11 1KW A AL Alternater
6 | 90003871305 202 121212 M10 DIN934 1 B AR R Nut
7 | 90003935125 212121212 11DINI37 4 Washer
1 8 | 612600090019 11111 fir Block

9 | 61200060184 1|1 1)1 1 EDA LY Bolt
10 | 615P0090003 11111 M10 x 80 DIN931 Ay by Vs Bolt
11 | 81500060228 2 0212122 i) %iid Belt
12 | 612600090293 11111 E L Starter
13 | 612600080275 11|11 1 A18 x 22 DIN7603 R Seal washer
14 | 61500090051 1 1 1 1 1 FEIMERER () Pressure sensor (warning)
15 | 612600090366 11111 ML R A% Jeds Ve Sensor seat
16 | 90014350003 4 4 | 4|44 SR Spring washer
17 | 90013550008 4 14 444 N2 [P S 2T Screw
18 | 612630010151 1|1 111 BLIh 7 I A 2t Sensor
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WEICHAI
HHEFRE(—) AIR INTAKE EXHAUST MANIFOLD
FEOE B L (RO B A8 7 3 4 Fi 34 T
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375 1336 (290 |270 | 240
1 | 61560110242 616 |6 6|6 HERE R Exhaust shim
2 | 61560110104 1111 |11 |11 | 11 HEAE B IR Bolt
3 | 612600111709 11 HIHE S Pipe
612600111290 111 HHE B Pipe
4 | 612600110162 4 14 | 4 4|4 HEAE B E A Seal ring
5 | 612600111712 1|1 JEHEUE A Pipe
612600111280 11 |1 JE HEEE Pipe
" 6 | 609090003 L1111 1-HESRRE Thrust washer
7 | 61560110105 1|1 111 HEAAE R AR Bolt
8 | 612600111833 11 A Intake pipe
612600070158 |1 1 A Intake pipe
9 | 90003559513 20212122 ALI2 D03871 B IR Nut
10 | 90003559563 202 12212 & Clip
11 | 90003862428 20212212 M8 x 25 DIN912 7S AR S 85T Screw
12 | 188250083 4 4 | 4|44 H Al Washer
13 | 81560110152 1|1 |11 1 AR Flange
14 | 61560110242 11 1)1 |1 MR Shim
15 | 612600118926 1|1 TR A Turbocharger
612600118895 11 |1 TR R 2§ Turbocharger
16 | 81560110187 6 6|6 |66 XLk AT Stud
17 | 90003888470 616 |6 6|6 2 RS ENABUEIREE | Nut
18 | 612600110759 1|1 1)1 1 i R 5 Heat shield
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WEICHAI
HHSE(—) AIR INTAKE EXHAUST MANIFOLD
FEOE B AL (RO L 17 th 3 4 i B4 B
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375 (336|290 | 270 | 240

19 | 612600110871 1111 P2 Bracket

20 | 61560110210 Ll 111 B AR Shim

21 | 612600110048 L1 1 ]1]1 M AE TR =3 Shim

22 | 61560110241 4 144144 avy:ibS: Yis Bolt

23 | 61460070014 2 0212112 2 EMGEER Y Bolt

24 | 612600111721 11 [l 4 0il pipe

612600111279 1111 EMiEES 0il pipe
25 | 90003989340 2021222 22/29 N05074 B R Clamp
26 | 612600070071 1|11 1 2 [y PR Pipe
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HHRE(D)

AIR INTAKE EXHAUST MANIFOLD

10

w

w

20

16

23
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WEICHAI

HHAFSE(Z) AIR INTAKE EXHAUST MANIFOLD
FE B % LR (RO LA B o i3 4 B 934 Fi
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375|336 290 | 270 | 240

1 | 612600111909 L1111 BB Pipe ass’ y

2 | 90003989312 20212212 70/89 N05074 B -R4im Clamp

3 | 612600110824 11111 %*%9&5'6)5' BIRE Pipe

4 | 612600111918 L1111 SHHFRE Air intake pipe

5 | 90003989318 2122212 105/127 N05074 ¢ R4l Clamp

6 | 612600111919 L1111 Je A Rubber pipe

7 | 61560110165 111 |[1]1 HEHAE Pipe

8 | 61560110226 11111 Je ¥ Clip

9 | 90320035 L1111 EaEalicl Seal ring

10 | 90003862462 20212212 M8 x 60 DIN912 7S A (B S BT Screw

11 | 209190017 2022|212 i B Pin

12 | 1700550013 212 1]2]2]2 KB Pin

13 | 90003802415 L1111 M8 x 18 DIN933 aviibS Yis Bolt

90003802411 11111 M8 x 16 DIN933 Ak Bolt

14 | 609E110036 3131333 RS Washer

15 | 61560110021 212222 %’“’““* Clamp

16 | 612600111766 L1111 ﬁﬁ B Air intake pipe ass’y

17 | 61500110024 6 |6 |6 |6 |6 PR AR Air intake pipe shim

18 | 90003932023 121212 12|12 BT s Spring washer

19 | 614110064 4 | 4 | 4 4 E R AR Bolt

20 | 90003800465 6 1 66|66 M8 x 80 DIN931 AV;iPN YEs Bolt

21 | 612630120002 202012212 il Gasket
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HHRE(Z) AIR INTAKE EXHAUST MANIFOLD
ity EE ) — A iy

FEOE B LR (RO HL A A o 3 4 B 5304 7

Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375 1336 290 |270 | 240
22 | 612630120003 1111 s Heater
23 | 612600111755 11111 AR Connection pipe
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WEICHAI
BHRIESE4a7. AIR COMPUSSOR
e OE % L (RO B 46 17 3 4 i 9 4 R
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375|336 (290 |270 | 240
1 61800130043 1 1 1 1 1 K23 AL Air compressor
2 | 30800010003 L1 111 BioEalE] Seal ring
3 | 612600130251 1|1 111 T T 0il pipe
4 | 612600130222 11 111 BILE Rubber hose
5 | 612600130117 1|1 111 B Gasket
6 | 612600130115 11111 TR Hydraulic pump
7 | 99100270120 4 14 | 4 4|4 BoEk Hose joint
8 99100360161 2 12 21212 L 2 1. N Special shaped connection|
9 | 612600130014 11 111 B Rubber hose
10 | 612600130117 1|1 |11 1 Yk Gear
11 | 90003962607 2 02222 6-3 DIN07643 U i Hollow screw
12 | 90003098010 4 14 |44 4 A10x13.5-Cu DINO7603 %5348 Seal ring
13 | 90003989300 4 4 | 4|44 13/46-A3CN05074 g R Cilp
14 | 90003098026 202 121212 A22x27-Cu DINO7603 | %5 FH4ufE] Seal ring
15 | 90003962627 303 13(3 13 12-3 DIN07643 23R Hollow screw
16 | 90003098016 88 8|88 A16x20—-Cu DINO7603 | %54 Seal ring
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615 15 SHEF OIL PAN
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WEICHAI
615 15 JHEK#R OIL PAN
e OE % L (RO B 46 17 3 4 i 9 4 R
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
375 (336 290 |270 | 240

1 | 614150004 1111 ]1 e Gasket

2 | 61800150015 11111 KT R 0il pan

3 | 614150046 1212 1212 12 i) Retainer

4 | 90003930261 1212 121212 A8.4 DINI25-SFA3C | V& Washer

5 | 90003802442 1212 1212 | 12 M8 x 40 D00933 AP YEs Bolt

6 | 612600150106 11111 W Gasket

7 | 612600150108 L1111 TG PEIRIE S, Thread plug
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